¢ ®
| : .

v

HUGHES 300G

/8 scale RC Helicopter wape i mrusa

MAN ROTOR MM 35 (8Gem)
WEIGHT ik 12 7hg!
ENRE 23— 4oy n
LTt A CrHanEy

HARDWARE TABLE
A [zar0 pan wo \ Jziem HEX HUT
0 [2e20 paN KD [ aEx ey s
¢ lar ram kD n |aem wptw nuT e ——
Dl Paw P [2mm wamier bl

P30 (RAFTERMAN AD, Cilidened, CAy Pmn WOXCT
£ freo ran o 0 Jamn  waskER
Fliew soexET 0 | & [amm  wiasHen t6 _
chrn woer i [ 3 |7 seT s OESIGNED BY=JOHN GORHAM

MIKE CUMMINGS

W|anas socxezsp | v [vxe  sE7 soREW BILL KRIETZMAN
4 Jew soexr w0 Jujed poosorew -
K faezs sokev b [ v [20% PxosoREW 1010 ORAWN BY - BAL KRIETZMAN .

Gorham Model Products, Inc., 23961 Craftsman Rd., Calabasas CA USA 91302 (818) 992-0195 TWX3104945933



@

o
e HUEHES SR

L

PART #

101H
102H
104H
105H
106H
107H
108H
109

110

112

138
1I7H
138H
119
140
141
142
143
144
145
146
147
148H
149
150
151H
152
153
164
155
16)
162
163
163M
1638
163C
1£3D
163E
163F
163G
163L
16IM
164
165
167
168
169
170
171
173
173

VDBSCHIPTION

SKID-LANDING
BRACE-LANDING GEAR .
STRUT~LANDING
ANGLE-LOWER LEFT
ANGLE~LOWER RIGHT
ANGLE=-LEFT SIDE
ANGLE=RIGHT SIDE
BRACKET-TANK MOUNTING
CLAMP-SKID

BEARING BLOCK
BEARING=BALL=1/4"
BEARING BLOCK W/BEARING
SHAFT=MAIN

GEAR=MAIN
PIN-ROLL-3/32x7/8

SHAPT ASSM-MAIN
SPACER-MN SHAFT=-.4"-LONG
GEAR-STEEL SPUR
SHAFT~TAIL DRIVE-3"
PULLEY-LARGE -
PIN-ROLL~3/32x5/8
ANGLE-LANDING GEAR SIDE

. BCREW-DOG POINT SET-dxé

BRACE-LANDING GEAR
COLLAR-1/4" W/BET SCREW
SHAPT ASSM-INTERMEDIATE
CARRIER
BRACKET-SWASHPLATE LOCATER
BLOCK=ENGINE MOURTING
BUSHING=-FLYWHEEL
FLYWHEEL

PLATE-CLUTCH
SHAFT=STARTER-1.5%
CLUTCH/SHAFT ASSEMBLY
CLUTCH HOUSBING

CLUTCH LINING
PULLEY-5MALL

' BEARING-OIL LITE

PIN~SMALL PULLEY

CLUTCH BELL COMPLETE
BELT-DRIVE

STARTER CONE

COOLING FAN
BRACKET=-BOOM STRUT
BRACKET-FAN COVER-RIGHT
BRACKET~FAN COVER-LEFT
BRACKET W/BEARING
FLYWHEEL/FAN ASSEMBLY
ROD-TAIL GEARBOX CONTROL
LEVER-TAIL GRBX CONTROL
TAIL ROTOR GEARBOX COMPLETE
SHAPT ASSM-INPUT DRIVE

. SHAFT ASSK-OUTPUT DRIVE

COLLAR=-2MM W/KEY
BEARING~BMALL INNER
BEARING-LARGE INNER
SPACER=-OUTPUT SHAFT
HUB~TAIL ROTOR

'ROQUSING-TAIL GEARBOX

REARING-TL RTR HUB-W/CIPS
HOLDER=TAIL BLADE
COUFPLER-TAIL GEARBOX
PLATE-PITCH CONTROL-W/BUSH
BUSHING=PITCH PLATE

BALL JOINT W/EALL
CLANP-TAIL

RING-INNER SWASHPLATE
RING=OUTER SWASHPLATE
BEARING=-BALL-5WASHPLATE

. L ]
P I R B e R B e 1 IO B D T D e et et et e el e B e et R B et et e e B B B B e e b S B B e e N b e et e el R D D ;

69.95
29.95
29.95
1.75
5.50

6.50.

0.78
5.95
"10.95
14,95
5.50
4.95
1.658
0.95
1.45
0,95
5.50

4.95°

4,50

PARTS PRIGE LIST

PART ¢ DESCRIPTION

174 . SWASHPLATE ASSEMBLY

175 RING-SHASHPLATE-H#OM

176 PIN-~LOCATING

177 SPACER-SWASMPLATE ARM
178 SEESAW

179 SIDE PLATE~HEAD

1798  SIDE PLATE-HEAD-NEW

180 BLOCK-ROTOR HUB

180D  BUSHING-ROTOR MUB BLOCK

1808  BLOCK~RTR HUB W/BUSH-NEW

161 HUB-MAIN ROTOR

182 FPIN~-PIVOT-ROTOR HEAD

183 ARM=FLYBAR CONTROL

184 COLLAR-1/8% W/SET SCREW

185 HOLDER=MAIN BLADE

188 BRACKET FOR SPRING

187 TEETER SPRING

188 HOLDER=-MAIN BLADE-RIGID
189 HUB ASSEMBLY-MAIN ROTOR
185N HUB ASSEMBLY~MN RTR-NEW
150 ROTOR BLADE-MAIN

191H ROTOR BLADE-TAIL

192H  CANOPY SET

1938  STRUT-TAIL BOOM-FRNT LFT
194H  STRUT-TAIL BOOM-FRNT RGHT
1195H  STRUT-TAIL BOOM~TOP

196H  HOLDER-TAIL BOOM

157H  HOLDER-TAIL GEARBOX

198 PIN=FIN MOUNTING

205H  PLYWOOD SET

205W  PLYWOOD SET-EXTRA

211 BALL~5MM STEEL

2120 LEVER-"T"-H/BUSH ASSEMBLY
213 LEVER-"[."

214H  LEVER-WT®

218 BUSHING-NT® LEVER

216 SPACER=WL* LEVER

217 CLEVIS

221 SCREW-PAN HEAD~2x10MM
222 SCREW-PAN HEAD~2x20MM
223 SCREW=-PAN HEAD~3x10MM
‘224  SCREW=-PAN HEAD=-3x12MM
215 SCREW=PAN HEAD=Jx20MM
226 SCREW-PAN HEAD-Jx%25MM
227 ROD-CONTROL~-2x30MN

228H  ROD-CONTROL~2x45HN

229 ROD-CONTROL~2x9 ONM

230  ROD END~CONTROL

231 SCREW-SQCKET HEAD-Ix10MM
232 SCREW=SOCKET HEAD=3x16MM

233 SCREW-~SOCKET HKEAD=-3x25MM
234 SCREW~SOCKET HEAD-3x20MM
237 SCREW=-50CKET HEAD=-3x35SHM
. 241 NUT=HEX=2MM

242 NUT=-HEX=3M¥

243 NUT-LOCK=3MM

244 NUT~LOCK=-5/40"

251 SCREW-SOCKET HD SET=-3x5MM

252 SCREW-SOCKET HD SET-4x4MM

262 WASHER=-PLAT=-2HM

263 HASHER-THICK=-3MM

271+ SCREH-P.XK.-=4x3/16"

272 - SCREW=P.K.=2X1/4%

276 - - WASHER-FLAT~3IMM

H
WRRNR NN RN O OO NN P W0 i e bt BRI 0 B i I D 2 3 et et IR (0 B B3 B D e o

-

e

-
(SRR N-RLE-X-]

PK  RETAIL

21.95
0.60
0.95
0.55

10.45
4.28
4.25

10.95
2.75

14.35

10.55
4.25
5,95
1.55
2.25
1.10
0,15
2,50

29.75%

31.50

'9.75
1.98

18.50
1.65 .
1.65
1.65
3.25
4.35
1.58
4.75
3.25
A.75
4.6%

‘P.65
2.75
2.75
0.95
0.75
1.50
1.50
1.25
1.25
1.00
1.00
1.65
1.50
1.95
1.69
0.85
.85
1.25
1.25
3.95
1.3%
1.25
2.50
0.55
1.a0

1.00

1.00
1.00
¢.85
0.85
0,85

PART #
279
2798
280
2814
282
263
284
287H
*88H
289
1898
290
291
292
293H
293NB
294K
295’
296
297
300 -
301
302
an
304H
305
J07H
320
32)H
330
134
336

‘632

1BONG
608
§09
610
614
6148
630
632
€55
666
670
&71K
673
678BLK
G78R
678
678Y
679BLK
&79W
685
686

. TUBE~TAIL DRIVE

]
=

DESCRIPTION

BRACKET~SERVO TRAY

STRUT-TAIL BOGM-LWR RGHT
ALLEN XEY-1,5MM
STRUT-TAIL BOOM-LWR LFT
ALLEN KEV-1MM

ALLEN KEY-,0S5INS

FUEL TANK

HAIN PLATE

MAIN PLATE

RGD~-TAIL PUSH
TUBE-GUIDE FOR FUSH ROD
WIRE-TAIL, DRIVE
ROD-SERVG FUSH -
FLYBAR~14 1/2%
INTERIOR SEAT

COOLING PAN SHROUD
INTERTOR CONSOLE

TAYL BOGM ASSEMBLY

FUEL TANK-DUMMY
STABILIZER UNIT
INSTRUCTION MANUAL
DECALS

BLADE COVERING

ROTOR HEAD~GOLD CUSTOM
ROTOR HEAD-CUSTON
PADDLES-PLASTIC

W N R 0 e B B e et D B et e B B B B B e e B B e B

OPTIONAL EXTRAS:

BLOCK-ROTOR HUD W/BUSH-NEW

BALIL, JOINT W/BALL

PITCH PLT SET-TL-BALL BRNG

TAIL ROTOR UPGRADE SET

GEAR=TRAINING LANDING

BEGINNER'S PACKAGE-EML

VIDEQ TAPE-NEW-NTSC

HOLDER-ROTOR BLADE-MAIN-NEW

COOLING PAN SET

FLOAT KIT

FLYBAR WEIGHTS

GYRO-GMP RATE

WHIP ANTENHA

HEAT SHRINK=-,7x48-BLK-MAIN

HEAT SHRINK~.7x4&~REU~MAIN

HEAT SHRINK=~.7x48<-WHT=-MATN

HEAT BHRINK=-.7x48~YLW=-MAIN

HEAT SHRINK-.7x310-BLK-TAIL

HEAT SHRINK-.7x30~WHT-TAIL
BALL JOINT=-SUPER-W/0 BALL

HARDNARE SET-SUPER METRIC 1

™

w

O et B D e e e e

RETAIL
- 18,50

0.85
0.50
0.85
0.88
1,00
1.00
6.25
0.85
6.25
0.85
0.65
' §.50
10.95
11.50
1.28
0.75
1,25
0.50
5.25
6,50
6.50
2.50
5.45
5.50
1.50
10.00
1.75
1.00
v 39.50
35.00
6.50

17.80
6.50
26.95%
59,95
18.95
49.98
39.595
2.95
32.00
27.50
6.50
79.30
7.25
1.85
1,83
1.85
1.85%
0.95
0.595
12.88
45.00

FRICES SUATECT TO CHANGE WITHOUT ROTICE

AANONRAAA R AR RRARARROREARAN
HB = ANODIZED BLACK

HG = ANODIZED GOLD
L T T I T P e PR A L L T

Quantitiea
0l=-Apr-88

per pack

NOT per kit




Fage 1

kaG 3f
PART #H300-1

U
{ 1 106H ANBLE-LOWER RIBHT 9.4 3.2
| ! 107H ANGLE-LEFT SIDE 0.61  3.30

ELUTCH i I (37H BUSHING-FLYWHEEL

! ! 12BH ERACE-LANDING GEAR 0.60 3.0
{ [ (93H TAIL BOGM STRUT-LEFT FRONT  0.20 1.5
e - T TN q i : - = - -
AL CACTUR
TOTAL {FOR BILLING): .70 73,78
PART BH300-2 :
i | {11 WASHER-FLAT-1/4%4.032° 0.03  0.40
HAIN SHAFT § 4 145 BEARING BLOCK K/BEARING S.06 41,80 [-#112, [-#114
! {130 SHAFT ASSY~INTERMECIATE 2.45  14.50 [-8124, 1-8125, 1-8126, 1-8128, 1-4129
i {137 ERACKET-SHASHPLATE LOCATER  0.29  2.75

0.6
{ {141 CLUTCH/SHAFT ASSY 285 142 1-8139, 1-8140
_147 CLUTCH BELL-COMPLETE 17

ELT=DRIV

52 PRACKETZERN L0V

{ © 153 BRACKET-FAN COVER-LEFT  0.77  1.25
{ | 55 FLYHMEEL/FAN ASSY 2,25 1645 1-$138H, 1-6150




BAG #4
PART 8H300-4

{ 1
1 |
l

167 PLATE-PITCH CNTRL W/BUSH 0,04 L.65

165 BALL JOINTS W/BALL 6.34 1.43

1934 STRUT-TL BGGN LEFT FRUNT 0,20 1,83

974 HOLDER-TAIL GEAREDY 0,75 4.35

{98 PIM-FIN NOUNTINE 0.0  L.25

307H STARILTIER UNIT

. 1-#148

174 SHASHPLATE ASSY 348 21,95
ifs o RIHE SHASHPLATE 0.06  0.80
r - )

f- 9172 1- #1?3

i-8171,

"

183 ARM-FLYBAR CONTROL 5.9
184 COLLAR-1/8"H/SET SCREM .9
OLDER-HAIN B

(2]

{-§1B0N, 1-B181, (-§182, 0.5-R251

1

o
X
L=r)
o
(=

(%]

FLYWOOD { !

190 ROTOR BLD-TN H/COVERING .80 9.7

ZOSH PLYYDOD SET .20 4.5
2054 BOOD BLOCK SET-EXTRA 0.7 3.2




———— - - e e o e s e ———— - - - - ——— - — e ———— - - -

BAG 88
PART H300-8

ZELBALLCSMMSTEEL

T 1 207H LEVER-T W/EUSHING ASSY  0.56  4.65  1-§214H, 1-8215
i I 213 LEVER-L 0.04  0.85
2 | 714 SPACER-L LEVER 0.18__ 0.95

edill DNTROLEZ 3
2 { ONTROL-Zx90HH

BAE §9
PART 2HI00-9
2 { 1914 ROTOR HLADE-TAIL 0.16  3.9%

781H RUEBER BANDS 0,00 0.05

1 8.3
{ I 282 ALLEN KEY-ZHH 607 0.5
1 1 283 ALLEN KEY-2.SHH 0,09  0.B3

TOTAL {ACTUAL}: 6.3  39.33
TOTAL (FOR BILLING): 20,70 19.18

HilA
i 1 287H TUBE-TAIL DRIVE 020 1.00
i { 2HBH STRUT-TL BOOW-LOEER RIGHT {.47 1.9
{ | Z89H STRUT-TL BOOM-LOMER LEFT 1.47 1.95
H T EaCoNTRD
i t 293 TUBE-BUIDE FOR FUSH ROD g.48 075
t 1 296 WIRE-TAIL DRIVE 013 LI
1 { 300 FLYBAR-14.0° 1,06 5.25

S¢ L
1 I 3044 TAIL BOOH AGSY .33 3.43
{ i 305 BUMMY FUEL TANK SET 0.60  5.50
{ i 320 TNSTRUCTION HANUAL 1.00 10,60




age 4

"ACKAGING :
ART HH300-11

9 (.9 223 Ix10MK DIN B4 9.

07 113
i 4 232 IxioMH BIN 912 48 340
4 0.4 237 IxI0WH LN 912 0.32  1.58

45034 &

i e ot B ket

TOTAL {ACTUALT: 1.2 .14
TOTAL (FOR BILLING): 3.9 4.4




